

NHL

【CHOP】

Cyclophosphamide 750mg/m² iv drip 1hr, D1
Doxorubicin 50mg/m² iv drip 30 mins, D1
Oncovin 2mg iv push, D1
Prednisolone 40mg/m²/d oral x 5days, D1-5
Repeated every 21 days

【R-CHOP】

Rituximab 375mg/m² iv drip 2hrs, D1
Cyclophosphamide 750mg/m² iv drip 1hr, D1
Doxorubicin 50mg/m² iv drip 30 mins, D1
Oncovin 2mg iv push, D1
Prednisolone 40mg/m²/d oral x 5days, D1-D5
Repeated every 21 days

【ESHAP】

Etoposide 40mg/m²/d iv drip 1hrs, D1-D4
Methylprednisolone 250mg/d iv drip 30 mins, D1-D5
Ara-C 2g/m² iv drip 2hrs, D5
Cisplatin 25mg/m²/d iv drip 2hrs, D1-D4
Repeated every 21 days

【R-GEPS as 2nd line treatment for diffuse large B-cell lymphoma】

Rituximab : 375mg/m² IV over 4~8 hours on Day1
Gemcitabine : 800mg/m² IV over 30 mins on Days1 and Day8
Etoposide : 40mg/m² IV over 1 hour on Days1 to 3
Cisplatin : 40mg/m² IV over 24 hours on Day2
Solumedrol : 135mg/m² IV over 15 mins on Days1 to 3
Repeated cycles every 21days

NHL

References:

1. *N Engl J Med.* 2002; 346: 235-42
2. *J Clin Oncol* 1994; 12: 1169-1176
3. *British Journal of Cancer* 2005; 92: 1352 – 1357